Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

[...]
O Common Setting: not offensive; developed but uncluttered; water may be colored
or turbid

O Offensive: stream does not enhance aesthetics; cluttered; highly developed;
dumping areas; water discolored

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 28 of 66



ATTACHMENT 1

SPRINGCREEK WATER DISTRICT LLG

WATER QUALITY NO. PENDING
May 2025

2500 Tanglewilde, Suite 120 | Houston, TX 77063 | P 713.789.1900 | wga-llp.com | Firm No. 9756



TCEQ Use Only

TCEQ Core Data Form

For detailed instructions on completing this form, please read the Core Data Form Instructions or call 512-239-5175.

SECTION I: General Information

1. Reason for Submission (If other is checked please describe in space provided.)

B New Permit, Registration or Authorization {Core Data Form should be submitted with the program application. }

1 Renewal {(Core Data Form should be submitted with the renewal form) ] other
2. Customer Reference Number (if issued) Eollow this link to search 3. Regulated Entity Reference Number (if issued}
for CN or RN numbers in
CN Central Registry** RN

SECTION II1: Customer Information

4. General Customer Information 5. Effective Date for Customer Information Updates {mm/dd/yyyy)

B4 New Customer [J Update to Customer Information [] change in Regulated Entity Qwnership
[CIchange in Legal Name {Verifiable with the Texas Secretary of State or Texas Comptrolier of Public Accounts)

The Customer Name submitted here may be updated automatically based on what is current and active with the Texas Secretary of State
{SOS) or Texas Comptroller of Public Accounts (CPA).

6. Customer Legal Name (If an individugl, print last name first: eg: Doe, John} If new Customer, enter previous Customer below:
Springereek Water District, LLC
7. TX S0S/CPA Filing Number 8. TX State Tax ID (11 digits) 9. Federal Tax ID 10. DUNS Number (if
applicable)

0805836055 32098126983 (9 digits}

33-2995G28
11. Type of Customer: [] corperation [ individuat Partnership: [] General [<] Limited
Government: [ City [] County ] Federal [] Local [] State [] Other [ sole Proprietorship [ other:
12. Number of Employees 13. Independently Owned and Operated?
PJo-20 21100 [J201-250 [C]251-500 []501and higher Yes ne

14. Customer Role (Proposed or Actual) — as it refates to the Regulated Entity fisted on this form. Please check one of the following

BJowner [J operator [] owner & Operator

Other:
[Cloccupational Licensee ] Responsible Party [ ver/esa applicant u =
414 W Phillips 5t
15. Mailing
Suite 101
Address:
City Conroe State X Fd |4 77301 Zip+4
16. Country Mailing Information (if outside UsA) 17. E-Mail Address (if appiicoble)
dru@kahlenbergholdings.com
18. Telephone Number 19. Extension or Code 20. Fax Number {if applicable)

TCEQ-10400 {11/22) Page 1 0of 3




{ 956 ) 607-6617

‘()-

SECTION III: Regulated Entity Information

21. General Regulated Entity Information (if New Reguiated Entity” is selected, a new permit application is also required.}

New Regulated Entity [ ] Update to Regulated Entity Name  [] Update to Regulated Entity Information

The Regulated Entity Name submitted may be updated, in order to meet TCEQ Core Data Standards (removal of organizational endings such
as Inc, LP, or LLC).

22. Regulated Entity Name (Enter name of the site where the regulated action is taking place.)

Spring Ridge WWTP

1057 Rd W
23, Street Address of e
the Regulated Entity:
{No PO Boxes} - o
City willis State ERd ZIP 77378 ZIP+ 4
24, County Maontgomery

If no Street Address is provided, fields 25-28 are required.

25. Description to The wastewater treatment facility will be located approximately 0.2 miles northwest from the intersection of Raintree Dr

and FM 1097 Rd W in Willis, TX in Montgomery county.
Physical Location:

26. Nearest City State Nearest ZIP Code

Latitude/Longitude are required and may be added/updated ta meet TCEQ Core Data Standards. (Geocading of the Physical Address may be
used to supply coordinates where none have been provided or to gain accuracy).

27. Latitude (N) In Decimal: 30°27'30.3278" 28. Longitude (W) in Decimal: -095°25'23.0394"

Degrees Minutes Seconds Degrees Minutes Seconds

32. Secondary NAICS Code

29, Primary SIC Code 30. Secondary SIC Code

31. Primary NAICS Code

(4 digits) (4 digits) (5 or 6 diglts) {5 or 6 digits)
4952 4952 221310 221310

33. What is the Primary Business of this entity? (Do not repeat the SIC or NAICS description.)
Residential Community

414 W Phillips 5t
34. Mailing

Suite 101
Address:

City Conroe State TX ZIP 77301 ZIP + 4

35. E-Mail Address: dru@kahlenbergholdings.com

36. Telephone Number 37. Extension or Code 38. Fax Number (if applicable}

{956 ) 607-6017 { =

29. TCEQ Programs and ID Numbers Check all Programs and write in the permits/registration numbers that will be affected by the updates submitted on this
form. See the Core Data Form instructions for additional guidance.

TCEQ-10400 {11/22)

Page 2 of 3




[] pam Safety

[] vistricts

[] Edwards Aquifer

1 £missions [nventory Air

[ industrial Hazardous Waste

[J New Source

[ Municipal Solid Waste o [] ossk [] Petroleum Starage Fank L Pws
Review Air

[15ludge [ storm water [ Title v Air [ Tires [] used oil

] voluntary Cleanup Wastewater ] wastewater Agriculture [] water Rights 1 other:

SECTION 1V: Preparer Information

40. Name: Zachary Castillo

41, Title:

Project Engineer

42, Telephone Number 43. Ext./Cade

44, Fax Number

45, E-Mail Address

(504) 875-9448

) - zcastillo@wga-lic.com

SECTION V: Authorized Signature

46. By my signature below, | certify, to the best of my knowledge, that the information provided in this form is true and complete, and that | have signature authority
to submit this form on behalf of the entity specified in Section I, Field 6 and/or as required for the updates to the ID numbers identified in field 39.

Campany:

Joh Title:

S

Name (in Print}:

T AOTEOT T

Signature:

Go.\ ©A _D i~y ]ZA LS pNARS 26— Phone:

Date:

5/2) 25"

TCEQ-10400 (11/22)

ot

Page 3 of 3




ATTACHMENT 2

SPRINGCREEK WATER DISTRICT LLG

WATER QUALITY NO. PENDING
May 2025

2500 Tanglewilde, Suite 120 | Houston, TX 77063 | P 713.789.1900 | wga-llp.com | Firm No. 9756



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUMMARY OF APPLICATION IN PLAIN
LANGUAGE FOR TPDES OR TLAP PERMIT
APPLICATIONS

Summary of Application (in plain language) Template and
Instructions for Texas Pollutant Discharge Elimination System
(TPDES) and Texas Land Application (TLAP) Permit
Applications

Applicants should use this template to develop a plain language summary of your facility and
application as required by Title 30, Texas Administrative Code (30 TAC), Chapter 39,
Subchapter H. You may modify the template as necessary to accurately describe your facility
as long as the summary includes the following information: (1) the function of the proposed
plant or facility; (2) the expected output of the proposed plant or facility; (3) the expected
pollutants that may be emitted or discharged by the proposed plant or facility; and (4) how
you will control those pollutants, so that the proposed plant will not have an adverse impact
on human health or the environment.

Fill in the highlighted areas below to describe your facility and application in plain language.
Instructions and examples are provided below. Make any other edits necessary to improve
readability or grammar and to comply with the rule requirements. After filling in the
information for your facility delete these instructions.

If you are subject to the alternative language notice requirements in 30 TAC Section 39.426,
you must provide a translated copy of the completed plain language summary in the
appropriate alternative language as part of your application package. For your convenience,
a Spanish template has been provided below.

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS
Enter INDUSTRIAL’ or ‘DOMESTIC’ here WASTEWATER/STORMWATER

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter
39. The information provided in this summary may change during the technical review of the
application and is not a federal enforceable representation of the permit application.

Springcreek Water District LLC (CN # pending) proposes to operate the Spring Ridge WWTP
(RN # pending), a domestic wastewater treatment plant. The facility will be located at 15391
FM 1097 Rd W, in Willis, Montgomery County, Texas 77378. This permit application is to gain
approval for the discharge of treated domestic wastewater to a volume not to exceed an
average flow of .075 MGD. <<For TLAP applications include the following sentence, otherwise
delete:>> This permit will not authorize a discharge of pollutants into water in the state.

Discharges from the facility are expected to contain BOD, TSS, Ammonia, and E.coli. Domestic
wastewater will be treated by an activated sludge processing plant with the following
treatment units: a bar screen, aeration basin, sludge digester, clarifier, and chlorine contact
chamber..

TCEQ-20972 (11/08/2024) Page 1 of 6
Wastewater Individual Permit Application, Plain Language Template



PLANTILLA EN ESPANOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE
TPDES o TLAP

AGUAS RESIDUALES Introduzca INDUSTRIALES’ o ‘DOMESTICAS’ aqui /AGUAS PLUVIALES

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua
pendiente que esta siendo revisada por la Comision de Calidad Ambiental de Texas segun lo
requerido por el Capitulo 39 del Codigo Administrativo de Texas 30. La informacion
proporcionada en este resumen puede cambiar durante la revision técnica de la solicitud y no
es una representacion ejecutiva fedérale de la solicitud de permiso.

1. Introduzca el nombre del solicitante aqui (2. Introduzca el namero de cliente aqui (es decir,
CNO######4#).) 3. Elija del menu desplegable 4. Introduzca el nombre de la instalacion aqui
5. Introduzca el namero de entidad regulada aqui (es decir, RN1########), 6. Elija del menu
desplegable 7. Introduzca la descripcion de la instalacion aqui. La instalacion 8. Elija del
menu desplegable. ubicada en 9. Introduzca la ubicacion aqui, en 10. Introduzca el nombre de
la ciudad aqui, Condado de 11. Introduzca el nombre del condado aqui, Texas 12. Introduzca
el codigo postal aqui. 13. Introduzca el resumen de la peticion de solicitud aqui. <<Para las
solicitudes de TLAP incluya la siguiente oracion, de lo contrario, elimine:>> Este permiso no
autorizara una descarga de contaminantes en el agua en el estado.

Se espera que las descargas de la instalacion contengan 14. Liste todos los contaminantes
esperados aqui. 15. Introduzca los tipos de aguas residuales descargadas aqui. 16. Elija del
menu desplegable tratado por 17. Introduzca una descripcion del tratamiento de aguas
residuales utilizado en la instalacion aqui.

TCEQ-20972 (11/08/2024) Page 2 of 6
Wastewater Individual Permit Application, Plain Language Template



ATTACHMENT 3

SPRINGCREEK WATER DISTRICT LLG

WATER QUALITY NO. PENDING
May 2025

2500 Tanglewilde, Suite 120 | Houston, TX 77063 | P 713.789.1900 | wga-llp.com | Firm No. 9756



Texas Commission on Environmental Quality

Public Involvement Plan Form
for Permit and Registration Applications

The Public Involvement Plan is intended to provide applicants and the agency with information about
how public outreach will be accomplished for certain types of applications in certain geographical
areas of the state. It is intended to apply to new activities; major changes at existing plants, facilities,
and processes; and to activities which are likely to have significant interest from the public. This
preliminary screening is designed to identify applications that will benefit from an initial assessment
of the need for enhanced public outreach.

All applicable sections of this form should be completed and submitted with the permit or registration
application. For instructions on how to complete this form, see TCEQ-20960-inst.

Section 1. Preliminary Screening

New Permit or Registration Application
|:| New Activity - modification, registration, amendment, facility, etc. (see instructions)

If neither of the above boxes are checked, completion of the form is not required and does not
need to be submitted.

Section 2. Secondary Screening

Requires public notice,
Considered to have significant public interest, and
Located within any of the following geographical locations:

Austin

Dallas

Fort Worth

Houston

San Antonio

West Texas

Texas Panhandle

Along the Texas/Mexico Border

Other geographical locations should be decided on a case-by-case basis

If all the above boxes are not checked, a Public Involvement Plan is not necessary.
Stop after Section 2 and submit the form.

|:| Public Involvement Plan not applicable to this application. Provide brief explanation.

TCEQ-20960 (02-09-2023) Page 1 of 4



Section 3. Application Information

Type of Application (check all that apply):
Air Dlnitial DFederal DAmendment |:|Standard Permit |:|Title \Y

Waste |:|Municipal Solid Waste |:|Industrial and Hazardous Waste |:|Scrap Tire
DRadioactive Material Licensing DUnderground Injection Control

Water Quality

Texas Pollutant Discharge Elimination System (TPDES)
|:|Texas Land Application Permit (TLAP)
|:|State Only Concentrated Animal Feeding Operation (CAFO)
|:|Water Treatment Plant Residuals Disposal Permit

[ ]Class B Biosolids Land Application Permit

|:| Domestic Septage Land Application Registration

Water Rights New Permit
|:|New Appropriation of Water

|:|New or existing reservoir

Amendment to an Existing Water Right
|:|Add a New Appropriation of Water
|:|Add a New or Existing Reservoir

|:|Maj or Amendment that could affect other water rights or the environment

Section 4. Plain Language Summary

Provide a brief description of planned activities.

Springcreek Water District LLC (CN # pending) proposes to operate the Spring Ridge WWTP (RN #
pending), a domestic wastewater treatment plant. The facility will be located at 15391 FM 1097 Rd
W, in Willis, Montgomery County, Texas 77378. This permit application is to gain approval for the
discharge of treated domestic wastewater to a volume not to exceed an average flow of .075 MGD.
<<For TLAP applications include the following sentence, otherwise delete:>> This permit will not
authorize a discharge of pollutants into water in the state. Discharges from the facility are expected
to contain BOD, TSS, Ammonia, and E.coli. Domestic wastewater will be treated by an activated
sludge processing plant with the following treatment units: a bar screen, aeration basin, sludge
digester, clarifier, and chlorine contact chamber.

TCEQ-20960 (02-09-2023) Page 2 of 4



Section 5. Community and Demographic Information
Community information can be found using EPA’s EJ Screen, U.S. Census Bureau information, or
generally available demographic tools.

Information gathered in this section can assist with the determination of whether alternative
language notice is necessary. Please provide the following information.

Willis

(City)
Montgomery
(County)

6941.07

(Census Tract)
Please indicate which of these three is the level used for gathering the following information.

| city | County X| Census Tract

(a) Percent of people over 25 years of age who at least graduated from high school

Not available from U.S. Census Bureau website for this census tract. EPA EJ screen
is inoperable.

(b) Per capita income for population near the specified location

$50,360

(c) Percent of minority population and percent of population by race within the specified location

Minority - 16.9%, Black - 1.4%, American Indian - 0.8%, Asian - 0.4%, Pacific Islander -
0.1%, Other - 5%, Two or More - 9.1%

(d) Percent of Linguistically Isolated Households by language within the specified location

Not available from U.S. Census Bureau website for this census tract. EPA EJ screen
[...]
TEXAS NATIONAL MUD
10000 MEMORIAL DR, STE 260

To HOUSTON, TX, 77024-3430
us

ZCastillo - 40100-005
Service First-Class Mail®
Signature Required Yes

o
=
=]
[=]

Shipment Created -
USPS2220705355451216

This shipment has been sent using PitneyShip™ Portfolio

TRACKING NUMBER ESTIMATED DELIVERY

USPS 9414809898643067783042

Shippe

d on 2025-02-18
Carrier UsPs

NEXTERA WATER TEXAS, LLC
6710 SPRG STUEBNER RD, STE 709, PMB 1051

Ship To SPRING, TX, 77389-5197
us
ZCastillo - 40100-005
Senvice First-Class Mail®

Signature Required Yes



n 15391 FM 1097, Willis, TX, X . g » i : . . 1 : -
Show search results for 15391 ... & : : Py LY 4 . : :

204 (9000035)
Inactive

Measurement Result

Montgomery County MUD 38
(5857980)

Inactive : Foster MUD 1 of

EEIILE | Montgomery County
(3908451)
Inactive

A %

a

3

Press CTRL to enable snapping




15391 FM 1097, Willis, TX, 7737 X '

Search for an address or locate on map

77378, Willis, Texas X

Show results within 3 Miles

[ m—

0

Check search source layer's visibility in the Layer List widget to

view the result

LMD Investments Limited Partnership _
(WQO0016607001)

Nextera Water Texas, LLC
(WQO0012670001)

Texas National
Municipal Utility
District
(WQ0011715001)




v | 15391 FM 1097, Willis, TX, 77378, USA

Search result

\ Texas Water Utilities
X LP (20899)

Nextera Water Texas
LLC (21130)

-2~ 30.458 -95.422 Degrees

i ffes r v % I
. S z v S

| 5,000 ft I Earthstar Geographics |7 A N spatial dataset is edited and managed in GIS by Komal Patel and Tracy Montes, the Senior Cartographers and CCN D...  Powered by Esri




[Districts] [Maps] [Documents] [Reports] [WDD Main]

Questions or Comments >>

District Name: FOSTER MUD 1 OF MONTGOMERY COUNTY (3908451)

i B
Affiliations Documents
Responsible Party
Official Address / Phone
Properties
CR Regulated Entity Number:
CCEDS Status: NO ACTIVE NOE EXISTS
District Type: MUNICIPAL UTILITY DISTRICT
Creation Type: LEGISLATURE
Primary County: MONTGOMERY
Financial Status:
Acre Size: 3411.96
Directors: 5
Functions
Function
DRAINAGE
FLOOD CONTROL
HYDROELECTRIC
IRRIGATION
NAVIGATION
RECREATION AND PARKS
ROAD POWERS
STREET LIGHTING
SUPPLY TREATED OR RETAIL WATER
SUPPLY RAW (UNTREATED) OR WHOLESALE WATER
TAX BOND AUTHORITY
Occurrences retrieved.
Counties
Code County Name
170 MONTGOMERY
Occurrences retrieved.
Activity

Creation Date: 09/01/2015
Activity Date: 08/17/2017
Activity Status: UNKNOWN-NO ACTIVIT
Activity Reason: CONFIRMATION REQUIRED

District successfully retrieved.

Entry Date

07/09/2015
07/09/2015
07/09/2015
07/09/2015
07/09/2015
07/09/2015
07/09/2015
07/09/2015
07/09/2015
07/09/2015
07/09/2015

Primary

Y

Run District Information Report

Show Map

Site Help | Disclaimer | Web Policies | Accessibility | Our Compact with Texans | TCEQ Homeland Security |

Contact Us |

Statewide Links: Texas.gov | Texas Homeland Security | TRAIL Statewide Archive | Texas Veterans Portal

© 2002 - 2025 Texas Commission on Environmental Quality
Last Modified 2024-11-15 - Production v3.3.0



[Districts] [Maps] [Documents] [Reports] [WDD Main]

=h

Affiliations Documents

Responsible Party
Organization: MONTGOMERY COUNTY MUD 38
Address: 6107 FONDREN
HOUSTON , TX 77036
Individual: 3 EDWARD ALFORD
Job Title: BOARD PRESIDENT

Official Address / Phone

1100 LOUISIANA ST STE 400
Address: SMITH MURDAUGH LITTLE AND BONHAM
HOUSTON , TEXAS 77002-5211

Telephone: (713) 652-6500

Properties
CR Regulated Entity Number:
CCEDS Status: NO ACTIVE NOE EXISTS
District Type: MUNICIPAL UTILITY DISTRICT
Creation Type: TCEQ
Primary County: MONTGOMERY
Financial Status: DORMANT AFFIDAVIT FILED
Acre Size: 584.285
Directors: 5
Closure: Y

Functions
Function
DRAINAGE
EMINENT DOMAIN
FLOOD CONTROL
HYDROELECTRIC
IRRIGATION
NAVIGATION
RECREATION AND PARKS
ROAD POWERS
STREET LIGHTING
SUPPLY TREATED OR RETAIL WATER
SUPPLY RAW (UNTREATED) OR WHOLESALE WATER
TAX BOND AUTHORITY
Occurrences retrieved.

Counties

Code County Name
170 MONTGOMERY

Occurrences retrieved.

Activity
Creation Date: 11/25/1974
Activity Status: INACTIVE
Last Registration Date: 12/30/1999

District successfully retrieved.

Questions or Comments >>

District Name: MONTGOMERY COUNTY MUD 38 (5857980)

Phone: (713) 665-2655 Ext:

Entry Date

07/24/2001
07/24/2001
07/24/2001
07/24/2001
07/24/2001
07/24/2001
07/24/2001
07/24/2001
07/24/2001
07/24/2001
07/24/2001
07/24/2001

Primary

Y

Run District Information Report

Show Map

Site Help | Disclaimer | Web Policies | Accessibility | Our Compact with Texans | TCEQ Homeland Security |

Contact Us |

Statewide Links: Texas.gov | Texas Homeland Security | TRAIL Statewide Archive | Texas Veterans Portal




© 2002 - 2025 Texas Commission on Environmental Quality
Last Modified 2024-11-15 - Production v3.3.0



[Districts] [Maps] [Documents] [Reports] [WDD Main]

| B
Affiliations Documents
Responsible Party
Official Address / Phone
Properties
CR Regulated Entity Number:
CCEDS Status: NO ACTIVE NOE EXISTS
District Type: MUNICIPAL UTILITY DISTRICT
Creation Type: LEGISLATURE
Primary County: MONTGOMERY
Financial Status:
Acre Size: 2506.15
Directors: 5
Functions
Function
DRAINAGE
EMINENT DOMAIN
FLOOD CONTROL
HYDROELECTRIC
IRRIGATION
NAVIGATION
RECREATION AND PARKS
ROAD POWERS
SECURITY
STREET LIGHTING
SUPPLY TREATED OR RETAIL WATER
SUPPLY RAW (UNTREATED) OR WHOLESALE WATER
TAX BOND AUTHORITY
WHOLESALE WASTEWATER
Occurrences retrieved.
Counties
Code County Name
170 MONTGOMERY
Occurrences retrieved.
Activity

Creation Date: 06/13/2023
Activity Date: 07/20/2023
Activity Status: INACTIVE

District successfully retrieved.

Site Help | Disclaimer | Web Policies | Accessibility | Our Compact with Texans | TCEQ Homeland Security |

Questions or Comments >>

District Name: MONTGOMERY COUNTY MUD 204 (9000035)

Entry Date

07/25/2023
07/25/2023
07/25/2023
07/25/2023
07/25/2023
07/25/2023
07/25/2023
07/25/2023
07/25/2023
07/25/2023
07/25/2023
07/25/2023
07/25/2023
07/25/2023

Primary

Y

Run District Information Report

Contact Us |

Statewide Links: Texas.gov | Texas Homeland Security | TRAIL Statewide Archive | Texas Veterans Portal

© 2002 - 2025 Texas Commission on Environmental Quality
Last Modified 2024-11-15 - Production v3.3.0

Show Map



Questions or Comments >>

Districts Maps Documents Reports, |WDD Main

District Name: TEXAS NATIONAL MUD (7778500)

f<d B
Affiliations Documents
Responsible Party
Organization: TEXAS NATIONAL MUD
Address: 12016 MAVERICK DR
WILLIS, TX 77378-4811
Individual: GRETCHAL LA VERNE WOODRUFF
Customers
Reference Number Name Role
CN601364292 TEXAS NATIONAL MUD RESPONSIBLE PARTY
Official Address / Phone
10000 MEMORIAL DR STE 260
Address: YOUNG & BROOKS
HOUSTON , TEXAS 77024-3430
Telephone: (713) 951-0800
Properties
CR Regulated Entity Number: RN102689908
CCEDS Status: NO ACTIVE NOE EXISTS
District Type: MUNICIPAL UTILITY DISTRICT
Creation Type: TCEQ
Primary County: MONTGOMERY
Financial Status: AUDIT FILED
Acre Size: 488.05
Directors: 5
Closure: Y
Functions
Function Entry Date
DRAINAGE 07/24/2001
EMINENT DOMAIN 07/24/2001
FLOOD CONTROL 07/24/2001
HYDROELECTRIC 07/24/2001
IRRIGATION 07/24/2001
NAVIGATION 07/24/2001
RECREATION AND PARKS 07/24/2001
ROAD POWERS 07/24/2001
RETAIL WASTEWATER 11/02/2000
STREET LIGHTING 07/24/2001
SUPPLY TREATED OR RETAIL WATER 11/02/2000
SUPPLY RAW (UNTREATED) OR WHOLESALE WATER 07/24/2001
TAX BOND AUTHORITY 07/24/2001

Occurrences retrieved.

Associated Public Water Systems

PWS Name PWSID Status CCN Utility Name
TEXAS NATIONAL MUD 1700207 ACTIVE P0462 TEXAS NATIONAL MUD

Water System occurrences retrieved.

Associated Utility Systems

Utility Name Status CCN
TEXAS NATIONAL MUD ACTIVE P0462

Utility occurrences retrieved.

Counties
Code County Name Primary
170 MONTGOMERY Y
Occurrences retrieved.
Activity

Creation Date: 11/07/1974



Activity Date: 07/31/2023

Activity Status: ACTIVE

Activity Reason: AUDIT
Last Registration Date: 06/07/2022
Sewer Rules Approved Date: 04/05/1978
Confirmation Date: 04/05/1975

Run District Information Report
Show Map

District successfully retrieved.

Site Help | Disclaimer | Web Policies | Accessibility | Our Compact with Texans | TCEQ _Homeland Security |
Contact Us |
Statewide Links: Texas.gov | Texas Homeland Security | TRAIL Statewide Archive | Texas Veterans Portal

© 2002 - 2025 Texas Commission on Environmental Quality
Last Modified 2024-11-15 - Production v3.3.0



ATTACHMENT 12

SPRINGCREEK WATER DISTRICT LLG

WATER QUALITY NO. PENDING
May 2025

2500 Tanglewilde, Suite 120 | Houston, TX 77063 | P 713.789.1900 | wga-llp.com | Firm No. 9756



PROJECT NAME: Spring Ridge WWTP

CLIENT:
PROJECT NUMBER: 40100-005

DATE: 5/15/2025
BY: cC
Qc: cr

WASTEWATER AND PLANT CHARACTERIZATION

Flow Rates

Annual Average
Peak Month
Peak 2-Hour
Min. Month

Raw Wastewater Concentrations

BOD (total)
BOD (soluble)
TSS

VSS

TKN

NH3-N

TP

Effluent Requirements

0.075|MGD 52 GPM

Factor 1.5 0.11 MGD 78 GPM

Factor 4 0.30 MGD 208 GPM

Factor 0.5 0.04 MGD 26 GPM
Avg. 2-Hour Peak Min.
Peak Month Month

300 100 250 200|mg/L

180 mg/L

300 mg/L

240 mg/L

50 mg/L

50 mg/L

mg/L

BOD 10| mg/L
TSS 15/mg/L
NH3-N 3|mg/L
TP mg/L
DO 6|mg/L

Select Treatment Processes from the List

Preliminary Treatment
Primary Treatment
Biological Treatment
Solids Treatment

0.12 CFS
0.17 CFS
0.47 CFS
0.06 CFS

Assumed

Coarse Screening

None

Conventional Activated Sludge w/ Nitrification, @ Min.

Aerobic Digestion + Dewatering




ACTIVATED SLUDGE DESIGN
WASTEWATER CHARACTERISTICS

INFLUENT MASS LOADING

BOD5 (AVG) 187.7 Ibs/day
BODS5 (2-HR PEAK) 250.2 Ibs/day
BODS5 (PEAK MONTH) 234.6 Ibs/day
BOD5 (MIN MONTH) 62.6 Ibs/day
TSS 187.7 Ibs/day
NH; 31.3 Ibs/day
TKN 31.3 Ibs/day
EFFLUENT COMPOSITION (ASSUMED FOR CONSERVATIVE DESIGN)

BOD5 10.0 mg/L
TSS 15.0 mg/L
NH; 3.0 mg/L
TKN 0.0 mg/L

Conventional Activated Sludge w/ Nitrification, @ Min. Temp > 15°C

AERATION BASIN

Description Value Unit
AERATION BASIN CALCULATIONS - TCEQ TRADITIONAL DESIGN - TCEQ 217, SUBCHAPTER F
Aeration Basin Maximum Organic Loading 35.0 Ibs/day/1000 £t
Minimum Number of Basins (For Flow > 0.4 MGD) 2.0 EA
BOD Removal Credit for Preliminary and Primary Treatment (Optional) 0%
Total Peak BOD Loading (Based on Design Flow) 188 Ibs/day
Total Aeration Basin Volume Required 5,362 ft>
AERATION BASIN SIZING
Proposed Number of Basins 2.0
Side Water Depth of Basins 10.3 ft
Freeboard 1.5 ft
Total Depth of Basin 12.0 ft
Diffuser Submergence 9.8 ft
Required Volume of Each Aeration Basin 2,681 3
Surface Area of Each Basin 260 ft?
Width to Length Ratio (1:X) 2.0
Required Width of Each Basin 12.0 ft
Required Length of Each Basin 24 ft
Proposed Volume of Each Aeration Basin 2,913 3
Proposed Total Aeration Basin Volume 5,826 ft>




CLARIFIER
WASTEWATER CHARACTERISTICS

Description Value Unit
Influent BOD; 300.0 mg/L
Influent TSS 300.0 mg/L
Influent NH; 50.0 mg/L
Daily Flow (Qaye) 75,000 gpd
Daily Flow (Qave) 52.1 gpm
Daily Flow (Qaye) 0.116 cfs
2-hr Peak Flow (Qgp) 300,000 gpd
2-hr Peak Flow (Qpy) 208.3 gpm
2-hr Peak Flow (Qg) 0.465 cfs
NH, 31.4 Ibs/day
BOD; 188.1 Ibs/day
TSS 188.1 Ibs/day
Description

Conventional Activated Sludge w/ Nitrification, @ Min. Temp > 15°C

SECONDARY CLARIFIER

Description Value Unit
Number of Clarifiers 1.0 Ea
Average Flow Per Clarifier 0.075 MGD
Peak Flow Per Clarifier 0.300 MGD
Clarifier Shape (Round, Octagonal, Square) Round
Design Weir Shape (Round, Segmented) Round
Design Number of Segments (Leave Blank If Designed Round)
SURFACE AREA DESIGN - TCEQ 217.154 (c)(1)
TCEQ Max Surface Loading (Qayg) TCEQ 317.4 (d)(5) 700 gal/day/ft2
TCEQ Max Surface Loading (Qp) TCEQ 217.154 (c)(1) 1,200 gal/day/ftz
Design Diameter 20.0 ft
Surface Area Required at Peak Flow Per Clarifier 250.0 ft?
Surface Area Required for All Clarifiers at Peak Flow 250.0 it
Proposed Surface Area Per Clarifier 314.2 ft?
Total Proposed Surface Area for All Clarifiers 314.2 it
Actual Design Surface Loading at Design Flow (Qu) 238.7 gal/day/ftz
Actual Design Surface Loading at Peak Flow (Qgpy) 954.9 gal/day/ftz

Z:\40100 Kahlenberg Holdings\005 - Spring Ridge\001 WWTP\400 Engineering\420 Plans & Reports\426 Permit Docs\Springcreek

WWTP Permit DESIGN-0.075 MGD.xls

30of 16



CLARIFIER
WASTEWATER CHARACTERISTICS

Description Value Unit
SIDE WATER DEPTH - TCEQ 217.152 (g)
Side Water Depth For Clarifier Surface Area Greater Than 300 sqft. 10 ft
Controlling Minimum Depth Requirement 10.0 ft
Proposed Clarifier Side Water Depth (Not Total Depth) 10.0 ft
Design Floor Slope (1:X) 12.0
Design Cone Depth (Including 1:12, sloped bottom) 0.83 ft
Free Board (Minimum 1 feet) 1.3 ft
Total Depth of Clarifier (Include Grout) 12.1 ft
Design Total Depth of Clarifier 12.5 ft
HYDRAULIC DETENTION TIME - TCEQ 217.154 (c)(1)
TCEQ Min Detention Time (Qaye) 2.6 hours
TCEQ Min Detention Time (Qp) 1.8 hours
Flow per Clarifier for Hydraulic Detention Time @ Design Flow 0.08 MGD
Flow per Clarifier for Hydraulic Detention Time @ Peak Flow 0.30 MGD
Required Treatment Volume At Design Flow for Each Clarifier 1,086.2 ft*
Required Treatment Volume At Peak Flow for Each Clarifier 3,008.0 ft®
Proposed Treatment Volume for Each Clarifier 3,141.6 ft2
Actual Hydraulic Detention Time at Design Flow 7.5 hours
Actual Hydraulic Detention Time at Peak Flow 1.88 hours
SOLIDS LOADING RATE - TCEQ 317.4 (d)(5)
Totals Solids to Clarifier 7,506.0 Ibs/day
Proposed Surface Area of Clarifier 314.2 it
Loading Rate of Solids to Clarifier 23.9 Ibs/day/ft>
TCEQ Maximum Loading Rate 50.0 Ibs/day/ft*
EFFLUENT WEIR DESIGN - TCEQ 217.152 (d)
Weir loading (For Plants with Design Flows 1.0 MGD or less) 20,000 gal/day/ft
Weir loading (For Plants with Design Flows Over 1.0 MGD) 30,000 gal/day/ft
Controlling Weir Loading Criteria 20,000.0 gal/day/ft
Total Length of Weir Required Per Clarifier @ Peak Flow 15.0 ft
Total Length of Weir Required For All Clarifiers @ Peak Flow 15.0 ft
Proposed Weir Distance from Wall 1.0 ft
Diameter of Effluent Weir 18.0 ft
Design Weir Length Per Clarifier 56.5 ft
Total Design Weir Length 56.5 ft
Actual Surface Area Loading @ Peak Flow 5,305.2 gal/day/ftz
Actual Surface Area Loading @ Average Flow 1,326.3 gal/day/ft®

Z:\40100 Kahlenberg Holdings\005 - Spring Ridge\001 WWTP\400 Engineering\420 Plans & Reports\426 Permit Docs\Springcreek

WWTP Permit DESIGN-0.075 MGD.xls

4 of 16



CLARIFIER
WASTEWATER CHARACTERISTICS

Description Value Unit
TORQUE RATINGS OF DRIVES AND RAKES
Resistive Force of Secondary Sludge (W) 6.0 Ib/ft
Running Torque (Wr?) 600.0 ft-lbs
RETURN ACTIVATED SLUDGE FLOW RATES - TCEQ 217.152 (j)
Lower Limit Underflow Rate - TCEQ 217.152(j) 200 gpd/ft?
Minimum RAS Flow Rate (per clarifier) 43.6 gpm
Upper Limit Underflow Rate - TCEQ 217.152(j) 400 gpd/ft
Maximum RAS Flow Rate (per clarifier) 87.3 gpm
Combined Upper Limit RAS Underflow Rate for Plant 87.3 gpm
STILLING WELL DESIGN
Maximum Stilling Well Velocity (@ Peak Flow) TCEQ 217.152 (a)(4) 0.15 ft/sec
Peak Flow For Individual Clarifier 0.30 MGD
Total Area Required 3.1 ft?
Diameter of Each Stilling Well 2.0 ft
Area of Each Stilling Well 3.1 it

Z:\40100 Kahlenberg Holdings\005 - Spring Ridge\001 WWTP\400 Engineering\420 Plans & Reports\426 Permit Docs\Springcreek

WWTP Permit DESIGN-0.075 MGD.xls

50of 16



AEROBIC DIGESTER
TCEQ DESIGN CRITERIA (CHAPTER 317.5 (B))

Minimum Detention Time 15.0 days
Volume Requirement 20.0 ft*/lb BODs/day
Aeration Requirement 30.0 scfm/1000 ft*
If Mechanical Aeration is Used 1.5 HP/1000 ft
Minimum Temperature 15.0 deg C
Required Minimum Detention Time 60.0 days
Minimum Volatile Solids Loading Rate 100.0 Ib/1000 fts/day
Maximum Volatile Solids Loading Rate 200.0 Ib/1000 fta/day
Aeration Requirement 20.0 SCFM/1000 ft*
NOTE: Aerobic digester has to be sized for average day flow
Biodegradable Volatile Solids in WAS 0.7 Ib VS/BOD removed
Destruction 0.3 Ib VS/BOD removed
Note: Typical minimum Solids Retention Time (SRT) maintained in WWTPs is 8 days. Secondary solids production is typically
Influent Solids 188 Ibs/day
Digested Solids Production 148 Ibs/day
Average Digested Solids Production 168 Ibs/day
Total Sludge Production, Ibs/day 168 Ibs/day